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The following article summarises the recent National Institute of Clinical Evidence
(NICE) clinical guidelines for opioid use in palliative care.! With the population
rapidly ageing, cancer is becoming more common. As such, there is an increasing
need to address the pain associated with severe and progressive disease.
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The updated NICE guidance (CG 140) targets non-specialists initiating treatment

with strong opioids for adults with advanced and progressive disease.! It addresses
step three of the pain ladder for malignancy according to the World Health
Organization pain ladder.? It does not address treatment in patients’ final days of life
or second-line treatment. An adapted pathways is presented in Figure 1.
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Recommendations

Patients may have concerns specific to opioid treatment such as addiction,
tolerance, and side effects. In addition, opioids are often associated with end-of-
life care. Professionals should ask patients about these issues, as they contribute
to the unfortunate under-treatment of pain. Addressing such barriers improves
compliance and pain control. It is uncommon for cancer patients to become tolerant
to the analgesic effects of opioids; increased requirements usually indicate disease
progression.®> However, experience enables professionals to identify pseudo-
addiction behaviour and written information will improve a patient’s trust in their
doctor.* Similarly, addiction is a rare occurrence and concerns should not prevent
adequate pain relief. The International Association for Hospice and Palliative Care
suggests that practitioners should not avoid administering opioids due to concerns
over psychological dependence.’

Patients require information to be accessible (in their native
language if necessary). It must be culturally appropriate and
tailored to their needs. Delivery of such information should
be both written and verbal. Families and carers can also be
included in decision-making if the patient prefers this.

When prescribing strong opioids, professionals should inform
patients of:

*  When and why strong opioids are used to treat pain.
*  How effective they might be.

*  Potential opioid side effects.

*  Possible signs of opioid toxicity.

e Appropriate storage of medications.

*  Follow-up or future prescriptions.

*  Contact details for advice out of hours (patients can
also refer to the British Pain Society’s patient publica-
tions).

For background and breakthrough pain:
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e How, when, and how regularly medication should be
taken.

e Duration of pain relief that can be expected.

Titrating the dose

Historically, morphine has been the drug of choice due to low
cost and availability. Two systematic reviews collating nine
randomised trials have supported the administration of mor-
phine over common alternatives oxycodone and hydromor-
phone.®” These drugs can be easily administered orally by
crushing, or in a liquid form, and provide similar pain relief
and side effects. However, morphine is still considered a ref-
erence drug.°

When initiating treatment, one should give oral sustained-
release (SR) or oral immediate-release (IR) morphine (e.g.
10-15 mg 12-hourly = total of 20-30 mg/day), depending
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Ask patient about concerns:
-addiction -tolerance -fears -side-effects

Provide information (verbal and written)

about strong opioid therapy to patients and carers:
-when -why -how effective -storage -follow-up -side-
effects and signs of toxicity

N

g

Firs maintenance:
Offer oral SR morphin 0 not routinely offer patches

N

~ =

Titration
-Offer regular oral SR or IR morphine + rescue doses of
oral IR morphine (breakthrough pain).

-10-15 mg oral morphine (BD) + 5 mg IR morphine.
-Balance pain and side-effects -Frequently review

Breakthrough pain
-Offer IR morphine -Do not offer fast-acting fentanyl

Management of side-effects
-Inform patients of constipation, nausea and drowsiness
-Prescribe laxatives
-Offer anti-emetics if nausea persists
-Optimise for side-effects before switching opioids
-For central nervous system effects: If pain is controlled
reduce dosage, otherwise switch opioids.

N

-

Frequently review

Fig 1 Opioid pathway (adapted from NICE guideline CG 140).!

upon patient preference. Although IR oral morphine allows
more rapid titration, one randomised controlled trial did not
show a significant difference between IR and SR oral mor-
phine.® Another demonstrated that intravenous morphine con-
trols pain more quickly than oral morphine; however, this is
often unsuitable in the community.’

Oral IR morphine is first-line rescue treatment for such pain
in patients on maintenance oral morphine treatment. Patients
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Patient with advanced and progressive disease requiring
strong opioids (step 3 of WHO pain ladder)

Non-oral first-line maintenance

If stable analgesic requirement, offer transdermal patches

Moderate-severe renal or hepatic impairment? @ Seek specialist advice before prescribing opioids

Is pain adequately controlled after optimisation? .I» Review analgesic strategy, consider specialist advice

should be offered rescue doses of 5mg for breakthrough pain.
The European Association for Palliative Care (EAPC) recom-
mends one-sixth of the total 24-hr dose.'® For patients with
renal or hepatic co-morbidities one should seek specialist
advice. As dosage cannot be estimated, patients should be
reviewed frequently and adjust dosage to optimise pain relief
and side effects. Fast-acting fentanyl should not be offered.
Disease progression may worsen pain; therefore, practitioners
should frequently review patients.
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Table 1 The equivalence of transdermal patches in oral
morphine

Transdermal Patch
(micrograms)

Equivalent of oral morphine
(milligrams/day)

Fentanyl 12 45

Buprenorphine 20 30

First-line maintenance

Oral sustained-release morphine should be offered. If unsuit-
able and analgesic requirements are stable, one should con-
sider transdermal patches, appreciating that a conversion must
be made when prescribing the new medication (Table 1).
They may be beneficial in patients who cannot swallow.

Low quality trials, with both poor methodology and lack of
blinding, suggest similar efficacy of oral morphine and trans-
dermal patches. However, transdermal patches are associated
with less constipation and patients often favour this route of
administration.'®!!

Alternatively, if analgesic requirements are unstable, subcu-
taneous opioids can be considered. Treatment with the low-
est acquisition cost in both patch and subcutaneous delivery
should be used.

Methadone is not recommended within the guidelines. It dem-
onstrated similar efficacy to morphine in three randomised
controlled trials (RCTs).'>'* However, one RCT showed an
association with more central nervous system effects (seda-
tion).'* Methadone also has a lengthy, unpredictable half-life;
therefore, it should be administered with caution.

Management of side effects
1. Management of constipation

Patients should be informed of the side effects that they may
experience, including constipation, nausea, and drowsiness.

All patients should be prescribed prophylactic laxatives for
probable constipation. There are various drugs from which
to choose and a systematic review demonstrated no differ-
ence between them.'> Using several laxatives with differing
mechanisms may be beneficial for resistant constipation. The
British National Formulary suggests co-danthramer or lactu-
lose solution with a senna preparation to be administered reg-
ularly.'6 Co-danthramer is only to be used in terminal patients

Table 2 Relative analgesic ratios for opioid switching!®
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due to carcinogenic effects.!” When other laxatives exert no
effect, subcutaneous methylnaltrexone may be of clinical ben-
efit and is cost-effective, and therefore, is recommended by
EAPC.!718

2. Management of nausea

Not all patients experience nausea, however, if it occurs it usu-
ally resolves in several days.'” Offer anti-emetics for nausea
persisting past initial phases of opioid treatment. Two RCTs
demonstrate that metoclopramide alleviates nausea. However,
opioid switching, altered route of administration, and reduced
dose may alleviate nausea.

3. Management of drowsiness

Drowsiness or sedation often resolves in a few days. Patients
should be aware of its detrimental effect on driving and other
tasks. Dose reduction, if pain is controlled, can ameliorate
central nervous system side effects.

With each side effect, optimise therapy before considering
the switch of opioids. Switching opioids may aid uncon-
trolled pain and unmanageable side effects such as nausea.
However, neither a Cochrane review nor others have been
able to find sufficient, high quality evidence supportive of
opioid switching.20-!

Switching opioids

Switching opioids may be indicated in patients with uncon-
trolled pain or unacceptable side effects. Dose conversion
ratios vary (Table 2); however, starting doses after switching
should be lower than the equivalent original opioid.??

Alternative routes
1. Intravenous and subcutaneous

Intravenous opioids relieve pain more quickly than subcuta-
neous opioids. They can relieve pain within 1 hour and are
generally used for severe, unrelieved, pain.’ In contrast, IR
oral morphine exerts an effect in 20 minutes but requires
administration every 4 hours.?? Subcutaneous injections are
first-line for patients unable to swallow or use a transdermal
patch. Both routes require the same dose and are equally
tolerated.”-?1:2423

Drug switch Relative analgesic Strength of the Dose if the patient is on 60 mg/day
ratio recommendation for use oral morphine

Oral morphine to oral oxycodone 1:1.5 Strong 3.75 mg/h (equivalent to 90 mg per 24 h)

Oral oxycodone to oral hydromorphone 1:4 Strong 10 mg/h (equivalent to 240 mg per 24 h)

Oral morphine to oral hydromorphone 1:5 Weak 12.5 mg/h (equivalent to 300 mg per 24 h)

Oral morphine to TD buprenorphine 75:1 Weak 35 pg/h (equivalent to 0.8 mg per 24 h)

Oral morphine to transdermal fentanyl 100:1 Strong 25 pg/h (equivalent to 0.6 mg per 24 h)
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2. Rectal

Rectal morphine relieves pain as well as intravenous and sub-
cutaneous administration but with a faster onset; however,
this route is unacceptable to some patients.?*

3. Epidural

Epidural administration had similar efficacy to oral and sub-
cutaneous morphine in nine low-quality RCTs.?® Although
potentially dangerous complications can occur, such as CSF
leak, spinal administration can benefit patients with severe
side effects or insufficient pain control.

Patients with renal failure

A systematic review yielded low quality studies with a lack
of clear evidence, thus professionals should use caution when
prescribing opioids in patients with renal failure.?” Low dose
subcutaneous or intravenous fentanyl or buprenorphine can
be administered, however, dose reduction of morphine may
be an alternative. If in doubt, contact the local palliative care
team.?8

Paracetamol and NSAIDs

The current NICE guidelines do not cover this aspect of
care. However, in three studies, combining paracetamol with
NSAIDs was shown to increase pain relief and reduce opioid
dose. Unfortunately, paracetamol increased the prevalence of
gastrointestinal side effects in one study.'® These studies failed
to use a heterogeneous population due to differing drug dos-
ages and routes of administration. Furthermore, they did not
include long-term evaluation; the longest period of follow-up
was 12 weeks. As usage is associated with severe side effects,
especially in the elderly, recent EPAC recommendations sug-
gest professionals should use paracetamol with caution.'d

Antidepressants and anticonvulsants
for neuropathic pain

Two RCTs demonstrated that adding antidepressants or anti-
convulsants as adjuvants to opioids relieves pain more than
opioids individually.?’ However, use of such drugs (e.g. gaba-
pentin and amitriptyline) may elicit CNS side effects.

Conclusions

After discussions regarding a patient’s concerns and the
nature of their proposed care, first-line treatment of SR or IR
morphine should be administered orally. Clinicians should not
withhold opioids over concerns of psychological dependence.
However, they should monitor the patient for side effects. In
particular, constipation, nausea, and drowsiness are common.
Prophylactic laxatives should be prescribed and treatment for
nausea or drowsiness can be initiated if symptoms persist.
Caution should be taken when prescribing to patients with
renal impairment. If pain remains uncontrolled or side effects
are intolerable, one can consider opioid switching.
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